FRONT HD BUMPER KIT

P/N 2884216

POGLARIS

ENCINEERED PARTE
ACCEESEQRIEE & APRPPARIEEL

BEFORE YOU BEGIN

Read these instructions and check to be sure all parts and tools are accounted for. Please retain these
installation instructions for future reference and parts ordering information.

KIT CONTENTS
This Kit includes:

REF | QTY | PART DESCRIPTION PART NUMBER
1 1 Bumper, Lower (includes items 1.1-1.2) -

1.1* |1 - Seal, Center }

1.2 1 - Tube, Plow Catch 1024680-458
2 1 Bumper, Mid (includes items 2.1-2.5) -

21* |2 - Hinge Assembly (includes mounting hardware) -

22 |2 - Handle, Jack Mounting -

23* |2 - Seal, Outboard }

24* |2 - Strap, Latch, Rubber -

2.5 (1 - Door -

3 1 Bumper, Upper 1025211-458

Instr 9929696 Rev 01 2019-04

Page 1 of 4




REF [ QTY | PART DESCRIPTION PART NUMBER
4 4 Screw, Hex Flange - M8 X 1.25 X 16, 8.8 7517956
5 10 Screw, Hex Flange - M10 X 1.25 X 20, 8.8 7519037
6 2 Nut, Hex Flange, Locking - M8 X 1.25, 8 7547332
7 2 Screw, Hex Flange - M10 X 1.25 X 30, 8.8 7519059
8 4 Nut, Hex Flange, Locking - M10 X 1.25, 8.8 7547333
9 2 Screw, Hex Flange - M10 X 1.25 X 60, 8.8 7519210

Iltems marked (*) are included in Service Kit PN 2208199.

TOOLS REQUIRED

» Safety Glasses » Torque Wrench
* Socket Set, Metric * Wrench Set, Metric
IMPORTANT

Your Front HD Bumper Kit is exclusively designed for your vehicle. Please read the installation instructions
thoroughly before beginning. Installation is easier if the vehicle is clean and free of debris. For your safety, and to
ensure a satisfactory installation, perform all installation steps correctly in the sequence shown.

INSTALLATION INSTRUCTIONS

3. Remove nut © and screw ® from bottom of

Polaris recommends two people assemble and bumper.
install this Kkit. Repeat for opposite side. Hardware will not be
reused.

REMOVE EXISTING BUMPER

1. Shift vehicle transmission into “PARK”. Turn
ignition switch to “OFF” position and remove key.

2. Remove lower grille by carefully depressing two
tabs ® at top of grille, tip grille outward, then lift
grille out of two lower side tabs (® in upper fascia.

NOTE

Bumper hidden for clarity.

f
=3,
1

/\\‘

/ ]
53
N

Js

I~
J

i
/

t

(A

SR
>

Instr 9929696 Rev 01 2019-04 Page 2of4




